
1

ENGINEERING PROJECTS (INDIA) LTD. 
(A. Govt. of India Enterprise) 

PCO-Bhubaneswar 

PCO/BBSR/806/159  Dt: 07.03.2024 

Sub: Tender for Execution of balance works in CCC building such as civil, 
sanitary & plumbing works, internal electrical works, ICT works & HVAC 
works at RourkelaONE project, Rourkela, Sundergarh Dist., Odisha. 

Ref: PCO/BBSR/806/159 Dt. 29.02.2024 

ADDENDUM NO -I 

CONTENTS 

SL 
No.  Technical Specifications 

1. Technical Specifications -747 Pages 

Note: All other terms and conditions shall remain same as per original scope of 
work in NIT document. 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 3 
[...]
also to provide adequate mixing arrangement in the aeration tank to keep the solids in 

suspension. For diffused aeration, the air volume for mixing shall be not less than 1.8-2.7 

m3/hr/m2 of floor area. 

SBR Basins 

SBR process shall be designed to treat peak flow sewage for organic load reduction along with 

built-in nitrification-denitrification and biological phosphorus removal. SBR designs shall strictly 

comply with the minimum sizing and all other requirements specified in the bid documents. 

Process air blowers as well as air piping and valves for SBRs shall be configured such that 

one or more blowers are dedicated to each SBR basin that is in the aeration phase at any 

given time. The discharge from any given blower shall be routed to no more than a single SBR 

basin at any given time. In case of any other type of Aeration Equipment one total set of the 

equipment should be provided as standby. 

For SBR process, the recirculation of activated sludge (RAS) may or may not be provided 

depending upon bidder’s design/proposal.  

No. of WAS (waste activated sludge) pumps shall be minimum 1W+1S for each basin. 

MBR Basins 

For STPs with MBRs shall be designed to treat peak flow sewage for organic load reduction 

along with BNR, the Aeration Basin shall house the membrane filtration modules. The MBR 

basins shall be fully covered with solid non-skid GRP cover plates. The design shall provide 

for easy isolation of each MBR basin and shall include all required facilities for complete, fully 

automated clean-in-place (CIP) functionality. An electric overhead bridge crane shall be 

provided for easy removal of the membrane modules. The crane shall provide adequate 

vertical clearance to safely lift the membrane modules above all piping, equipment, or other 

items that may be located in the travel path from the module location in the tank to an 

adequately-sized adjacent membrane “lay-down” area designated for membrane 

maintenance. The crane coverage shall include the entire MBR basin area plus the lay-down 

area. 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 83 
 

The sludge from MBR basins shall continuously overflow into an adequately-sized common 

structure that shall serve as the wet well for RAS pumps. 

An MBR building shall be provided. This building shall house all MBR-related equipment such 

as Scour Air Blowers, Permeate/Back pulse Pumps, and RAS Pumps. 

In addition, the MBR Equipment building shall house all equipment necessary for all 

types/modes of membrane cleaning. 

The Process Air Blowers for MBRs may be housed in the MBR building or a separate building. 

In addition to fine screen, the drum screen upstream of MBR tank shall be provided. 

Drum Screens clear openings for MBR: 1 to 2 mm 

 

MBBR Basins 

The bioreactor shall be designed to treat the peak flow sewage for organic load reduction 

along with BNR using an integrated fixed Film Activated Sludge system using free 

floating/moving cylindrical biomass carriers having more than 7years of life. The 

media/carriers shall be kept in suspension at any time by diffused aeration. MBBR tanks shall 

be aerobic stage for BOD removal. 

The recirculation of activated sludge (RAS) may be provided depending upon bidder’s 

design/proposal. The MBBR bio reactor shall be suitably sized to achieve the desired treated 

sewage quality. The shape of the reactor can be circular or Square or rectangular as per the 

bidders design, the shape should be so fixed so that it is suited for a compact and 

operationally flexible layout 

Reactor Media shall be as per bidder’s patented design but compatible with other media 

types for future operations considering about 20% variation in specific surface area. The 

media shall have a specific gravity of equal to or less than that of the waste water and be 

suitable of providing axial rotation in all planes as well as ensuring aeration to all surfaces. 

Aeration should be done through fine or coarse bubble diffusers. 

Media Trap made from SS 304 (wedge wire screens) or superior material as approved by 

Employer shall be provided to ensure that media does not escape to the downstream unit. 

The size of the screens will be governed by the size of the bio-carriers. The entry and exit of 

waste water shall be at opposite ends both in horizontal &vertical plane. The reactor 

dimensions, media quantity shall be adequate for providing adequate sufficient surface area 

for maintaining the biomass required for degradation and air required as required to achieve 

the quality. The aeration system shall be provided for sufficient oxygen supply for the 

effective biodegradation in aerobic reactors. The level of dissolved oxygen in the Aerobic 

reactors shall be maintained minimum at 2.0 mg/l or above to facilitate the required 

biodegradation. 

Blowers, piping, valves and other equipment to maintain air flow to the aerobic reactors must 

suit the needs of the media circulation and aeration of MBBR system. All systems and 

process equipment as necessary to meet the performance requirements will be provided by 

the Contractor.  



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 84 
 

Return Activated Sludge (RAS) Pump Station 

For all STPs other than SBRs, RAS pumps shall be provided to return settled sludge from 

the Secondary Clarifiers or membrane-separated sludge from the MBR basins back to the 

Aeration Basins. A valve-controlled and metered tapping shall be provided from the RAS 

pump discharge header to withdraw Waste Activated Sludge (WAS) to solids processing unit. 

No separate WAS pumps shall be provided. 

TERTIARY TREATMENT UNITS 

To get the desired reusable quality treated sewage tertiary treatment is required. 

Coagulation & Flocculation 

STPs where phosphorus is treated by physico-chemical process, Flash Mixer along with 

complete coagulant dosing system, followed by Flocculation and Clarifier as separate units or 

combined clari-flocculator shall be provided as per specifications.  

Rapid Sand Filtration 

Sand filters shall be provided for further reduction in SS and/ or residual organics. Filtration 

system should be designed such that filtration rate shall be within the acceptable range as per 

CPHEEO while operating at average as well as peak flow rate. Filtration system shall include 

feed tank, feed pumps, filter beds with under-drain system as per design specifications along 

with pipe gallery, platform and necessary piping, valves/ Gates, gauges/ meters etc as per 

design and required for filter operation. 

Pressure Sand Filters (PSF) shall be preferred for STP capacities less than 10MLD and Cloth 

Media Disk Filtration is also acceptable or any other proven technology. 

Contractor to show calculation for filter operation during avg and peak flows without exceeding 

filtration rate. The inlet and outlet control arrangement to RSF shall be designed to permit 

100% over load for emergency occasion. 

Shape, size and quality of filter sand shall satisfy the following norms. 

(a) Sand shall be of hard and resistant Quartz or quartzite and free of clay Fine particles soft 

grains and dirt of every description. 

(b) Effective size shall be 0.45 to 0.70 mm. 

(c) Ignition loss should not exceed 0.7 percent by weight. 

(d) Uniformity coefficient shall not be more than 1.7 nor less than 1.3 

(e) Soluble fraction in hydrochloric acid shall not 5% weight. 

(f) Silica content should be not less than 90%  

(g) Specific gravity shall be in the range between 2.55 to 2.65. 

(h) Wearing loss shall not exceed 3%. 

IS: 8419 (Part-1)1977 entitled filtration media sand and gravel may be referred for details. 

For backwash purpose air scouring followed by backwash with wash water shall be provided. 

For back washing of filters, a back wash water tank should be constructed or provided on 

chemical house/ filter gallery which shall be filled with filtered water by backwash pumps. It 

must be able to back wash for minimum 10 minutes for minimum 2 units. The back wash head 

should be 9 to 10 m from bottom of tank to under drain of filter with necessary sluice valve. 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 85 
 

Wash water pumps with valves, piping etc., shall be per design and requirement. Air scours 

system with Air blowers, valves, piping etc., as per design and requirement. 

Dirty Backwash water from filters shall be collected in waste water collection tank and pumped 

back to STP head works.  

UF System or Cloth Media Disc Filtration shall be provided to get the desired quality sewage for Reuse. 
 

UV Tanks 

UV System Tanks shall be provided for disinfection of treated sewage from the secondary and/ 

or tertiary treatment as per design. The UV units are envisaged for tertiary treatment of treated 

sewage.   

UV units shall be floor mounted with closed pipe connections. UV unit shall be designed for 

effective design flow rate. UV units shall be oriented horizontally and shall be designed to 

operate continuously for 10,000 hrs as minimum without any need of maintenance or 

replacement. 

 

Chlorination System 

A complete Chlorination system with necessary safety accessory and controls shall be 

provided as per IS code. 

SLUDGE HANDLING, TREATMENT AND DISPOSAL 

Sludge sump and Pump Station 

Thickened sludge sump shall be provided for the collection of sludge from biological treatment 

unit. The sump shall be equipped with Agitator assembly to facilitate mixing of sludge content. 

Thickened sludge pump station and pumps shall be provided for pumping of thickened sludge 

from the sump to the dewatering unit.  

 

Dewatering Unit  

A Dewatering unit shall be provided along with mechanical dewatering units (centrifuge/filter 

press/ bag filter/ screw press/ combi-machine) and all associated/ancillary equipment, 

including feed pumps, a complete polymer dosing system, dewatered sludge conveyors, 

sludge storage/loading hoppers and truck access and loading facilities. Sizing of the 

dewatering unit all related equipment shall be based on the operating schedule. Dewatering 

Unit shall be capable of handling sludge consisting of minimum 0.8 to 1% solids by weight. 

The dewatered cake shall be based on minimum consistency of 20% to 25% by weight dry 

solids. 

 

NSTRUMENTATION AND AUTOMATION 

SCADA based Instrumentation and Automation System shall be installed for proposed plant 

for various treatment units 

DESIGN CRITERIA 

Biological Process Requirements: 

Biological Processes – Design Requirements 

Treatment SRT (d) 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 86 
 

Processes F/M (Kg 
BOD / Kg 
MLVSS. 

D) 

MLSS 
(mg/L) 

 Aeration 
Tank 

HRT (hr) 

RAS (% of 
influent) 

MBBR Designed based on 0.8 – 1.2 Kg BOD / m3.d 

Min. HRT of 4 hrs  

Volume of MBBR Media – Min. 33% and Max. 50%  

SBR 
Continuous 
Flow and 

Intermittent 
Decant 

15-20 0.05-0.08 3000-4000 Min 14 
(without 
Anoxic / 
Selector 
Zone) 

As per Bidders 
Design 

SBR 
Intermittent 
Flow and 

Intermittent 
Decant 

4-20 0.05-0.3 3500-5000 Min 14 
(without 
Anoxic / 
Selector 
Zone) 

MBR 5 to 20 0.1 to 0.4 5000-
20000 

Min 6 0.5 to 2.00 

Items Unit Values 

Inlet  Chamber 
  

Design flow - Peak flow 

HRT sec 60 

Min. no. of unit No. 1 

Fine Screen Channels (Working) 

Design flow - Peak flow 

Screen type - Bar screen/ Mat screen/ Step 

screen/ escalator type with 

mechanical cleaning 

MOC – Channel - RCC 

MOC – Screens (all screen components) - SS 316 

Angle of inclination of screen deg. 

As per CPHEEO Manual 

Max SWD at peak flow M 

Approach velocity in channel m/sec 

Velocity through openings at peak flow m/sec 

Velocity through openings at average flow m/sec 

Clear spacing between bars mm 6 

Fine Screen Channels (Standby) 

Design flow - Peak flow 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 87 
 

Screen type - Bar screen with Manual cleaning 

MOC – Channel - RCC 

MOC – Screens (all screen components) - SS 316 

Angle of inclination of screen deg. 

As per CPHEEO Manual 

Max SWD at peak flow M 

Approach velocity in channel m/sec 

Velocity through openings at peak flow m/sec 

Velocity through openings at average flow m/sec 

Clear spacing between bars mm 6 

Grit Basins 

Design flow - Peak flow 

Type - Mechanical Detritor or Vortex or 

Aerated Type with center drive, full 

diameter scraper 

MOC – Equipment/Mechanism - SS 304 

Design particle dia (sp gr – 2.65) mm 0.1 

Max Design SOR at peak flow m3/m2/day As per CPHEEO Manual 

Min HRT at peak flow sec 60 

Organic return pump and organic wash 

pump 

- To be provided as per requirement 

(for each Detritor type grit chamber 

separately) 

Grit Washer and Classifier 

Type - Reciprocating rake mechanism or 

screw conveyor 

Aerated Grit Chamber 

Transverse velocity at surface m/s 0.6-0.8 

Depth-to-width ratio - 1.5:1 to 2:1 

Air supply - 4.6-7.7 l/m/s of length 0.3-0.4 m3 /m3 

Detention time at peak flow Min. 3-5  

Quantity of grit ml /m3 7.5-75 

Max Design SOR at peak flow m3/m2/day 1,555 

Vortex- Type Grit Chamber 

Minimum Velocity m/s 0.15 

Detention Time @ peak flow sec 20-30 

Parshall Flume 

Min No of Units No. 1 

MOC - RCC 

Design flow - Peak flow 

Minimum freeboard m 0.5 

Size - As per CPHEEO 

Primary Clarifiers  



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 88 
 

Drive type - Center-column supported with 

center drive. Peripheral drive or 

bridge-supported not allowed. 

MOC – Structure - RCC 

Conical bottom minimum slope - 1 to 12 

MOC – Center column - MS Epoxy coated 

MOC – Bridge - MS Enamel painted 

MOC – Mechanism - MS Epoxy coated 

Max SOR at average flow m3/m2/day 

As per CPHEEO Manual 

Max SOR at peak flow m3/m2/day 

Max SLR at average flow Kg/m2/day 

Max SLR at peak flow Kg/m2/day 

Max Weir loading at average flow cum/day/m 

Minimum SWD m 

Scum removal - To be provided by bidder 

Primary Removals and Primary Sewage Characteristics 

BOD Removal % As per CPHEEO Manual 

TSS Removal % As per CPHEEO Manual 

Anaerobic Basin 

MOC – Structure - RCC 

Min SWD m 5 

Min Freeboard m 0.5 

Min HRT at Average flow  Hrs As per CPHEEO Manual 

Anoxic Basin 

MOC – Structure - RCC Tank equipped with mixers 

Min SWD m 5 

Min Freeboard m 0.5 

Min HRT at Average flow  Hrs As per CPHEEO Manual 

Aeration Basin (Refer Table above for Biological Process requirements) 

MOC – Structure - RCC 

Min SWD m 5 

Min Freeboard m 0.5 

Specific sludge yield kg sludge 

production/ kg 

BOD 

 

As per CPHEEO Manual 

Min HRT at Average flow  Hrs 

Recycle Configuration 

Hydraulic design of wet well - Minimum HRT 30 Min for upto flow 

of 75% of return sludge capacity 

RAS Ratio ® – hydraulic design - As per CPHEEO Manual 

Aeration System 

BOD oxidation oxygen requirement  kg/d 1 to 1.2 x Inlet BOD load avg. 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 89 
 

Type of Aeration - * Type of Aeration- Diffused 

Aeration or Aspirator Aeration. 

*Note- - The proposed aeration system shall be in successful operation in STP since last three (3) 

years in India. 

Diffused Aeration System 

Max Alpha Factor, α - 0.6 

Max Beta Factor, β - 0.95 

Max Fouling factor, F - 0.8 

Oxygen demand peaking factor - 1.0 

Aeration system sizing basis liquid 

temperature 

- Max liquid temp 

Aeration system sizing basis air 

temperature 

- Max air temp 

Aerobic basin DO (min) mg/L 2 

Diffuser type - Fine bubble diffuser (Disc or Tube 

type)  

Coarse bubble diffusers are 

acceptable for MBBR process only  

Diffuse Installation - Retrievable 

Diffuser material - EPDM or silicone elastomer with 

anti-microbial coating  

Min no of diffusers – Uninstalled shelf 

spares 

% 10 

Max. SOTE per unit diffuser submergence 

at peak air flow (for design calculations) 

%/m 5 

Process Air Blowers 

Blower type - Rotary lobe with Variable frequency 

drive (VFD) with acoustic enclosure 

Capacity % 110 (All systems shall use Dissolved 

Oxygen/Oxygen Uptake Rate 

control with VFD driven Blower) 

No of blowers – Working Min. 1 

No of blowers – Standby Min. 1 

Process Air Blower Building 

Structure No. 1 

MOC – Roof, columns, beams - RCC 

Aspirator Aerator 

Capacity % 110 

Aerobic basin DO (min) mg/L 2 

Max Alpha Factor, α - 0.85 

Max Beta Factor, β - 0.95 

Oxygen Transfer Efficiency Kg O2/kWh 1.2 to 2.4 

Mixing Power Requirement W/m3 15-26 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 90 
 

MBBR Basin 

BOD Loading Kg BOD / m3.d 

As per CPHEEO Manual Aerobic HRT (Min.) hrs 

Water Depth (Minimum) m 

MBBR Media 

% of MBBR Media required %/volume of 

MBBR Tank 

 

As per CPHEEO Manual 

MBBR Surface Area m2/m3 

Shape - 

MOC - PE/ PU PP/UPVC (Only virgin 

plastic) 

Corrugation - One side (Inside) 

Min. expected life years 7 

MBBR media supplier - World Water Works, Headworks 

International, Anox Kaldness, 

Thermax Ltd., Aqwise, Cooldeck or 

equivalent quality media with 

submission of credential and end 

user certificate 

Secondary Clarifiers 

Type - Circular, center-column supported 

with center drive, and center or 

peripheral feed. Peripheral drive or 

bridge-supported not allowed. 

Sludge and scum removal - Center sludge hopper sized per 

most rigorous published criteria. 

Full-radius scum baffle with beach-

type skimmer. 

MOC – Structure - RCC 

Conical bottom minimum slope - 1 to 12 

MOC – Center Column - MS Epoxy coated 

MOC – Bridge - MS Enamel painted 

MOC – Scraper and Skimmer - MS Epoxy coated 

Max SOR at average flow m3/m2/day 

As per CPHEEO Manual 

Max SOR at peak flow m3/m2/day 

Max SLR at average flow Kg/m2/day 

Max SLR at peak flow Kg/m2/day 

Max Weir loading at average flow cum/day/m 

Clarifier SWD m As per CPHEEO 

SBR Basins 

SBR Basin No. 2 (minimum)  

MOC – Structure - RCC 

Max. SWD m As per CPHEEO 

Min Freeboard m 0.50  



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 91 
 

 

Cycle time 

 

hrs 

 

As per CPHEEO Manual 

Min. Aeration time, Settling time and Decant 
time  

hrs As per CPHEEO Manual 

Min. HRT hrs 14 

Decanting mechanism - Swing down / float type 

Decanting depth shall be designed to meet the specified performance standards for treated sewage. 

Any shortfall in meeting the performance standards due to decanting depth observed during 

commissioning and operation of the plant shall be corrected by successful bidder at his own risk and 

cost. 

No. of RAS pumps per basin 1 W+1 S 

Selector Zone HRT. Min 

As per CPHEEO Manual 
Specific Sludge Yield (for all technologies) 

Kg sludge 
production / kg 
BOD 

MBR Basins 

Membrane Type - Flat sheet, Hollow yarn membrane  

Membrane Material - PVDF /PS/PES 

Membrane in Tank - Immersed in Bioreactor (side stream 

is not allowed) 

Flux LMH As per CPHEEO Manual 

Diffusers in Bioreactor - Fine Bubble diffused aeration 

Diffusers in MBR Tank - Fine Bubble diffused aeration 

Applied Vacuum Kpa 5 to 30 

Chemicals for Membrane cleaning - NaOCl and Citric Acid 

Type of cleaning - CIP (cleaning in place) 

Flash Mixer 

Detention time sec As per CPHEEO Manual  
Velocity Gradient s -1 

Mixing Mechanism - Mechanical as per IS 7090- 1985 

Flocculator 

Detention time min. As per CPHEEO Manual 

Velocity gradient s -1 

Mixing Mechanism - Mechanical as per IS 7090- 1985 

(Type C) 

Total Area of Paddles - As per CPHEEO Manual 

Max. Peripheral velocity of blades m/sec 

Surface loading rate liters/hour/sq.m 

SWD m 

Filtration System 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 92 
 

Type - Pressure Sand Filters for STP  

capacities less than 10MLD 

Rapid Sand Gravity Filters with shed 

for capacity above 10MLD only. 

Cloth media disk filtration is 

acceptable or any other proven 

technology  

Rapid Filtration 
  

Filtration rate M3/m2/h As per CPHEEO  
Area per bed M2/ individual 

bed   

No. of beds - Minimum 2 Nos of beds shall be 

provided. 

Min. depth of water over sand top m 2 m (Without free board). 

Min. Free board m 0.5  

Depth of Sand media m As per CPHEEO 

Depth of Gravel media m As per CPHEEO 

Area of orifices - 0.3% filter bed area  
The perforations vary from 5 to 12 
mm. In diameter and should be 
staggered at a slight angle to the 
vertical axis of pipe. 

Area of laterals - 2 x Area of Orifices 

Area of Manifold  - 1.5 x Area of laterals 

The inlet and outlet arrangement to RSF - designed at 100% over load to permit 
for emergency occasion 

Wash Water Tank - Separate O/H wash water cum 

service water tank suitable for 

backwashing minimum 2 Nos. of 

filter beds at a time with 8 to 10 Mtr. 

Head 

Wash Water Pumps - 100% standby  

Rate 36m3/m2/h or 600LPM per 

Sq.m. for 10min 

Air Blowers - Rate 45-50 m3/h per sq.m of free air 

flow at 0.35 to 0.4 Kg/sq.m for 5min 

at the under drains (100% standby) 

Wash Water Recycle Pumps - 2 x 100 % capacity pumps suitable 

to empty the wash water collection 

tank in 4 hours 

Chlorine Contact Tanks 

MOC - RCC 

Min HRT at Average flow min 30 

Min effective L/W ratio - 40 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 93 
 

SWD/Pass Width ratio - 1 

Min freeboard m 0.5 

 Feed Sump & Pump (Dewatering Influent, DWI)  

Min no of Sumps No. 1 

MOC – Roof, columns, beams - RCC 

Min. HRT hrs 10 

Type of Mixing - Coarse bubble/Mechanical mixers 

Operation schedule hrs/day 12  

  days/week 6  

Min no of pumps – Working No. 1 

Min no of Pumps – Standby No. 1 

Type of Pump - Progressing Cavity 

Mechanical Dewatering Unit   

Min no of units – Working No. 1 

Min no of units – Standby No. 1 

Type of Sludge dewatering Equipment - As per bidder proposal  

Centrifuge/belt Filter press Auto 

operated with minimum sludge man 

contact  

Bag Filter is acceptable only for 

plant capacity below 3MLD 

Min dewatered sludge (DWSL) TSS 

required 

% w/w 20% 

Min solids capture required % 90% 

Polymer System   

Type - Dry polymer / Liquid polymer 

Minimum polymer dose kg/ton dry solids 2 

Note: Provision for dosing Dewatering 

Polyelectrolyte (DWPE) shall be made in 

thickener as well as dewatering facility. 

  

Dry Polymer Storage    

Type - Covered bin 

MOC - GRP 

Minimum storage period days 30 

Polymer Batch Tanks    

MOC - GRP/ HDPE 

Poly solution strength % w/w 0.10% 

Min no of tanks – Working tank 1 

Min no of tanks – Standby tank 1 

Polymer Tank Mixers    

Min no of mixers per tank No. 1 

MOC - Impeller and shaft - SS316 

Type - Turbine 

Polymer Metering Pumps    

Type of Pump - Hydraulic double diaphragm 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 94 
 

Min no of pumps – Working No. 1 

Min no of pumps – Standby No. 1 

Dewatering Facility Building   

Min no of units No. 1 

No of levels No. 2 

MOC - Roof, columns, beams - RCC 

 

Note: Contractor can provide alternative MOC for different units with approval of employer 

that have equal or more service life.  

 

Indicative Vendor list 

S.No. Equipment/ Item Approved Vendors 

1.  Centrifugal Pumps KSB Pumps, Grundfos, Jyoti Limited 

Mather & Platt, Kirloskar Brother Ltd 

2.  Submersible Pump Kirloskar Brother Ltd, Grundfos, ABS 

KSB 

3.  Dosing Pumps Asia LMI, Sandur fluids control, V.K.Pump industries. 

4.  FRP Storage Tanks Sintex 

5.  Blower Everest/Kay 

6.  CS Pipes Zenith, Tata Iron & Steel Company Ltd., Surya Roshni 

Limited, Jindal  

Indus Tubes Limited, Madras Steel & Tubes, Chennai 

7.  SS Pipes Decora Tubes Ltd, Industrial metal corp, Maharashtra 

Seamless Ltd 

Ishardas Aggarwal & Sons 

8.  CS & SS Fittings Arvind Pipes & Pipe Fittings, Alliance Fittings & Forgings 

Incorporated, Mumbai, Gujarat Infra Pipes Pvt. Limited, 

Baroda, MS Fittings Manufacturing Co. Pvt. Limited, 

Kolkata, Super Forge, Mumbai 

Gautam fittings, Mumbai 

9.  Bolts & Nuts Radicon Engg. Co., FE Darukhanawalla and Co., 

Maharashtra bolts & nuts, Industrial fasterners. GKW 

Unbrako, TVS 

10.  Gaskets Gaskets India Pvt. Ltd, IGP Engg. Ltd, Mechanical Packing 

Industries. 

11.  Paints Berger, Nerolac, Asian paints, shalimar paint 

12.  Diaphragm valve Floway Valves, BDK, Audco, Intervalve 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 95 
 

S.No. Equipment/ Item Approved Vendors 

13.  Globe valve A.V.Valves, BDK Engg Industries, Ltd.Chemtech Industrial 

Valves Pvt.Ltd., DemblaValves 

Globe Industrial Valves 

14.  Check valves 

(wafer) 

Intervalve, BDK, Advance, Audco 

1.  Programmable 

Logic Controllers 

(PLCs) 

ABB, Siemens, Rockwell Automation, Schneider, GE Fanuc 

2.  Panel Enclosures Rittal / Enclotek 

3.  On-Off Valves with 

Actuators 

 

 (a) Ball Valves Festo, Virgo, Dezurik, NAF, Neles (Metso Automation) 

 (b) Butterfly valves / 

Diaphragm Valves 

Fisher Xomox India Ltd., Neles (Metso Automation) 

NAF, IL, Masoneilan Dresser Valves, Samson Valves 

  (c) Knife Edge Gate 

Valves 

DEZURIK, VAAS Industries 

4.  Solenoid Valves ASCO, Norgren, Rotex, Schradder, Festo 

5.  Air Filter Regulators Norgren, Placka, Fair Child (Precision), Festo (Precision) 

6.  Pressure Gauges / 

Pressure Switches 

General Instruments Consortium, FIEBIG, Waree, 

Pyroelectric, Wika 

7.  Differential Pressure 

gauge with Switch 

General Instruments, Wika, Pyroelectric 

8.  Conductivity type 

Level switches 

Pune Techtrol, Nivo Controls, Levcon 

9.  Reflex Type Level 

Gauges 

Pune Techtrol, Waree, Nivo Controls 

10.  

 

Magnetic 

Flowmeters 

 

Emerson, ABB, Yokogawa,Endress & Hauser 

11.  Rotameters TRAC, Fitzer, Forbes Marshall, Fiebig 

12.  Orifice Plates General Instruments Consortium, Starmech, Pyroelectric 

13.  pH Meter Endress + Hauser, Yokogawa, Emerson, Mettler-Toledo 

India Private Limited 



Scope of Work & Technical Specifications-Vol-II 
 

RSCL//rOURkela one at Rourkela (Odisha) 

  under Smart City Mission  On  turnkey basis   Page 96 
 

S.No. Equipment/ Item Approved Vendors 

14.  Conductivity meter Endress + Hauser, Yokogawa, Emerson, Mettler-Toledo 

India Private Limited 

15.  ORP 

Analyser(Residual 

Chlorine Analyser) 

Endress + Hauser, Krhone Marshall, Emerson 

16.  24 V DC Power 

Supply Units 

Aplab, Pheonix, Cosel 

17.  Junction Boxes 

(Thermoplastic) 

Hensel 

18.  Cables TCL cables 

Delton cables, LAPP Cables, Finolex, Udey Pyrocables 

19.  Cable Glands  Braco, Comet, Baliga, R. Stahl 

20.  GI Cable Trays Indiana, Profab, Patny, Sterlite, Reliance  

21.  Relays Siemens, OEN, Omron 

22.  Limit Switches Siemens, BCH, Jai Balaji, L&T 

23.  Terminals Elmex, Connectwell, Wago, Phoenix 

24.  Instrument erection 

Hardware  

Parker, Swagelok, Excel Hydropneumatics, Wintec 

Champ Instruments & Engineers 